
1+ Environment 
Canada 

Environnement 
Canada 

Environmental Service de la 
Protection protection de 
Service I'environnement 

Activated Sludge and 
Activated Carbon Treatment 
of a Wood Preserving 
Effluent Containing 
Pentachlorophenol 

Technology Development 
Report EPS 4-WP-80-2 

r-------_____ ~ 

TO Pollution Control Directorate 
182 980 
R46 
No. 4-WP-80-2 



ENVIRONMENTAL PROTECTION SERVICE REPORT SERIES 

Technology Development reports describe technical apparatus and 

procedures, and results of laboratory, pilot plant, demonstration or 

equipment evaluation studies. They provide a central source .of 

information on the development and demonstration activities of the 

Environmental Protection Service. 
[...]
During Phase 2 (March 3 to April 3, 1978) 

Carbon Adsorption System Effluent Charactistics During 

Phase 3 

12 Adsorption of Organics by the Carbon Adsorption System 

During Phase 3 Operation 

13 

14 

The Acute Lethality and Chemical Characteristics of 

Biologically-Treated Effluent 

Average Chemical Characteristics of Biologically-Treated 

Effluent 

15 The Acute Lethality and Chemical Characteristics of 

Biological Plus Activated Carbon Treated Effluent -

Phase 2 

16 Average Chemical Characteristics of Biological Plus 

Activated Carbon Treated Effluent 

Page 

2 

10 

11 

14 

15 

17 

28 

29 

30 

32 

33 

33 

43 

44 

45 

45 



1 • 

2. 

3. 

4. 

viii 

CONCLUSIONS 

Wastewater characteristics from Abitibi-Northern Wood Preservers 

Limited were monitored over a period of six months. The waste­

water, after oil separation, exhibited highly variable character­

istics. Ranges for the major parameters determined were: BODS, 

370 to 3000 mg/Lj COD, 1000 to 5400 mg/Lj TOC, 210 to 1800 mg/Lj 

phenol, 180 to 1340 mg/L; pentachlorophenol (PCP), 0.30 to 

14.9 mg/Lj oil and grease, 23 to 210 mg/L; and suspended solids, 

6 to 188 mg/L. Polychlorinated biphenyl (PCB) was not detected 

in the wastewater «0.02 ~g/L). 

The extended aeration activated sludge plant, operated at an 

organic loading of 0.02 to 0.06 kg BODS/kg MLSS·d, successfully 

removed organic compounds from the wood preserving wastewater. 

During two monitoring periods, the average effluent character­

istics were: BODS' 19 and 26 mg/L; COD, 265 and 300 mg/L; TOC, 

31 and 52 mg/L; phenol, 0.16 and 0.16 mg/L; PCP, 5.5 and 3.6 mg/L; 

and suspended solids, 69 and 58 mg/L. Oil and grease, monitored 

during one period only, averaged 14.5 mg/L. The effluent from the 

activated sludge plant was extremely toxic to rainbow trout. 

The extended aeration activated sludge process, followed by gran­

ular activated carbon adsorption, provided a combined treatment 

system having the following effluent quality: BODS' 23 mg/L; COD, 

155 mg/L; TOC, 13 mg/L; phenol, 0.08 mg/L; PCP, 0.03 mg/L; oil and 

grease, 6 mg/L; and suspended solids, 16 mg/L. This effluent was 

non-toxic to rainbow trout. The carbon adsorption system had not 

reached exhaustion after 42 days of operation which corresponded 

to the treatment of 500 empty bed volumes of activated sludge 

effluent. 

When the activated carbon system was used to treat wastewater 

directly, the average effluent quality was as follows: BODS' 

152 mg/L; COD, 264 mg/L; TOC, 84 mg/L; phenol, 5.3 mg/L; PCP, 

0.02 mg/Lj oil and grease, 6 mg/Lj and suspended solids, 2 mg/L. 

The system experienced breakthrough with respect to BODS' COD, 

TOC and phenol after eight days' operation which corresponded to 

the treatment of 96 empty bed volumes of wastewater. 



1 

1 INTRODUCTION 

Regulations and guidelines for controlling the wastewater from the 

wood preservation industry are currently being considered by Environment 

Canada. In the event that it is decided to proceed with the development of 

effluent regulations/guidelines, it is necessary to establish a data base 

in order to define best practicable technology (BPT) for the treatment of 

wood preserving wastes. To accomplish this, the Wastewater Technology 

Centre, Burlington, Ontario, undertook a comprehensive sampling and moni­

toring program at the activated sludge system at Abitibi-Northern Wood 

Preservers Limited, Thunder Bay, Ontario. 

The program was carried out from November 1, 1977 to Hay 1, 1978 

and was divided into three phases. The first phase involved the monitoring 

and upgrading of the existing full scale activated sludge system. In the 

second phase, the activated sludge effluent was treated by a granular acti­

vated carbon column system. During the last phase of the study, the acti­

vated sludge system was by-passed and the wastewater, after oil separation 

and flow equalization, was treated in the activated carbon system. 

The specific objectives of the study were to collect information 

which could be used in the identification of BPT for the treatment of wood 

preserving wastes and to provide a data base-to be used in the development 

of regulations limiting the discharge of deleterious substances to the 

environment. 



2 

2 MATERIALS AND METHODS 

2.1 Experimental Schedule 

During the first phase of the operation, the full scale activated 

sludge system was operated for six weeks at a flow rate of 13 m3/d. As the 

activated sludge effluent was extremely toxic during the first phase of the 

project, a pilot scale activated carbon system was installed to provide 

additional treatment of the effluent from the biological system. While the 

biological system was operated at the same flow rate as in the Phase 1 

operation, the activated carbon columns were fed at 0.6 m3/d. As the 

carbon adsorption system successfully detoxified the effluent, attempts 

were made to investigate whether it was feasible to treat the waste in an 

activated carbon system without the biological treatment step. Therefore, 

in the last phase of the study, the wastewater following oil separation and 

flow equalization was fed directly to the carbon adsorption system at the 

same flow rate (0.6 m3/ d ) used in the second phase. The experimental 

schedule is shown in Table 1. 

TABLE 1. PROGRAM SCHEDULE 

Phase Date of Operation Type of Treatment Feed Rate 
Systems (m3/d) 

1 Nov. 1 - Dec. 16, 1977 activated sludge 13 

2 Mar. 3 - Apr. 13, 1978 activated sludge 13 and 0.6, respectively, 
followed by for the activated sludge 
activated carbon and activated carbon· 

systems 

3 Apr. 20 - May 1, 1978 activated carbon 0.6 

2.2 Source of Wastewater 

The Abitibi-Northern Wood Preservers Limited, Thunder Bay, 

Ontario, preserves various wood products such as telephone poles, railway 

ties, and lumber for decks and wharfs. Three different preservatives, pen­

tachlorophenol (PCP), creosote, and chromated copper arsenate (CCA), are 

used in the wood preserving operation. Hydro poles are treated with PCP, 



3 

railway ties with creosote, and lumber for decks and wharfs with CCA. Wood 

conditioning and treatment are carried out in three retorts. Creosote is 

used in two of the retorts, with the third used for either PCP or CCA pre­

servative. The plant is processing approximately 196 000 m3 of wood 

annually. 

The wastewater discharged to the treatment plant is the con­

densate generated during open steam conditioning. The condensate is 

contaminated with water-soluble wood extractives, primarily carbohydrates. 

Because wood conditioning and treatment are carried out in the same retort, 

the condensate generated following treatment with the oil-borne preser­

vatives, creosote and PCP is highly contaminated. This problem does not 

exist following treatment with CCA as the water-borne preservative drains 

from the retort and is completely recovered. The condensates produced 

during conditioning following CCA treatment may contain traces of chromium, 

copper and arsenic; however, they are generally considered to be uncon­

taminated by the preservative. 

2.3 Existing Collection and Treatment System 

A schematic of the wastewater collection and treatment system is 

presented in Figure 1. An average of 13 m3/d wastewater is generated from 

the creosote and PCP operations. Once-through cooling water is returned to 

Lake Superior. The waste stream from the wood treatment area is first col­

lected in a concrete pit and pumped to an oil separation tank where floating 

oils are recovered. It then flows by gravity to a divided oil separation 

basin where the settled heavy oils are retained in the first cell. The over­

flow is collected in the second cell and pumped to the first tank of the 

flow equalization syst~m, a 14.1-m3 holding tank. This tank was originally 

designed for storing the excess sludge produced in the activated sludge 

system. Because of negligible sludge accumulation in the treatment system, 

this tank was later converted to a liquid holding tank to expand the capa­

city of the original flow equalization facility. The two tanks are con­

nectedin series and provide a total working volume of 34.2 m3~ 

The temperature of the wastewater is maintained between 29 and 

40°C by steam injection. After contin4ous pH adjustment with NaOH, and 



"'WOOD 
TREATMENT 
AREA ' 

LIGHT OIL " ... --~ 

.,HOLDING 
TANK 

FLOW EQUALIZATION 
TANK No.1 

~ .: 

-----~ 

, CONCRETE 
COLLECTION 
TANK ,.' 

OIL SEPARATION 
TANK No.1 

(surface oil removal) 

,-----rr------, OIL SEPARATION 
TANK No.2 

I (gravity removal) 
, I ' ',' 

~HEAVYOIL 

"FLOW EQUALIZATION TANK No. 2 

~~-'-'pHADJUSTMENT' " 

.I. ..... ~,----' NUTRIENT ADDITION 

AERATION 

EFFLUENT TANK, 

,RECYCLE 

FIGURE 1. EXISTING WASTEWATER COLLECTJON AND 
TREATMEN,T SYSTEM 



5 

continuous metering of NH40H and H3P04 as nutrients, the wastewater is 

pumped to a constant head tank which feeds the aeration tank at a constant 

rate. NH40H and H3P04 dosages were selected to provide a BOD5:N:P ratio of 

100:5:1 in the wastewater. 

The aeration tank, 'having a volume of 36.6 m3 , is equipped with a 

1.4-m diameter Simcar aerator d~ven by a 3.8-kW motor. Mixed liquor sus­

pended solids flow by gravity to a 3.8-m3 clarifier, and the clarified 

effluent discharges to the harbour. A sludge scraping mechanism is provided 

lin the clarifier for sludge collection. Settled sludge is recycled back con­

tinuously to the:aeration tank by a centrifugal pump. Further pH adjustment 

with lime is carried out by direct addition to the aeration tank three times 

weekly. 

2.4 Pilot Scale Carbon Adsorption System 

The carbon adsorption system used for Phase 2 and Phase 3 of the 

operation consisted o~ three, 100-mm, diameter, 3-m high PVC columns which 

were preceded bya granular media filter, a 100-mm diameter, 1.5-m high PVC 

column. These columns: were operated in series in downf1ow mode. The gran­

ular media filter contained 11 kg' of anthracite filtering media which 

occupied 1 m of the column. E;ach of the three carbon adsorption columns 

contained 6.8 kg of Filtrasorb 400* granular activated carbon which filled 

the columns to a depth of 2.1 m. The floW diagrams for the three ,phases of 

the operation are shoJo?lJ. in Figure 2. e 

2.5 Monitoring Programs 

The detailed monitoring program for each individual p'hase of the 

operation is discussed,in the following sections. 

2.5.1 Phase 1 

During this, phase of the operation, the activated sludge system 

was monitored 'by: 

(a) CollectIon of 24-hour composite samples of influent and 

effluent five days per week. Chemical oxygen demand (COD), 

* Ca1gon Corporation, PO Box 1346, Pittsburgh, Pa. 15230. 



l, 
\ 

INFLUENT AERATION 

TANK 

PHASE 1 - ACTIVATED SLUDGE TREATMENT 

INFLUENT AERATION 

TANK 

EFFLUENT 

GRANULAR 
MEDIA 
FILTER 

COLUMN EFFLUENT 

ACTIVATED CARBON 

COLUMNS 

PHASE 2 - ACTIVATED SLUDGE PLUS ACTIVATED CARBON TREATMENT 

GRANULAR MEDIA FILTER 

INFLUENT 

PHASE 3 - ACTIVATED CARBON TREATMENT 

ACTIVATED CARBON 

COLUMNS,. 
~ 

COLUMN EFFLUENT 

FIGURE 2. FLOW DIAGRAMS FOR THREE PHASES OF OPERATION 

(1'\ 



2.5.2 

7 

five-day biochemical oxygen demand (BODS), total Kjeldahl nit­

rogen (TKN), pH, total phosphorus (TP) and suspended solids 

were determined on unfiltered samples. Ammonia-nitrogen 

(NH3-N) and total organic carbon (TOC) were determined on 

filtered samples. 

(b) Collection of grab samples three to four times weekly for the 

determination of oil and grease, phenol, PCP and polychlori­

nated biphenyl (PCB). 

(c) Daily measurement in situ of pH and temperature of the plant 

influent, effluent and mixed liquor as well as the mixed 

liquor dissolved oxygen and sludge volume index (SVI). 

(d) Collection of an effluent sample once or twice per week for 

the testing of toxicity to rainbow trout. 

(e) Daily measurement of influent and return sludge flow rates. 

Phase 2 

The activated sludge plant was monitored seven days per week, 

according to Section 2.5.1, with the exception of toxicity testing which was 

carried out five days per week. It should be noted that PCB analyses were 

not performed during Phases 2 and 3 since PCB was not detected during Phase 

1. The activated carbon adsorption system was monitored by: 

(a) Daily collection of composite samples of effluent from the 

last column for the analyses of pH, PCP, BODS' COD, TKN, total 

phosphorus and suspended solids on unfiltered samples, and 

for the analyses of TOC and ammonia on filtered samples. 

(b) Daily collection of grab samples from the same sampling 

location as identified in (a) for phenols, oil and grease 

analyses, and toxicity testing. 

(c) Daily collection of grab samples from the effluent of the 

granular media filter for TOC, PCP, and suspended solids 

analyses. 

(d) Daily collection of composite samples from the effluent of 

the first and second activated carbon columns for TOC, PCP, 

and suspended solids analyses. 



2.S.3 

8 

(e) Daily measurement of flow rate and pressure drop in the car­

bon columns. When the column was being backwashed, samples 

were collected at one-minute intervals for PCP and suspended 

solids analyses. 

Phase 3 

As the untreated waste was fed directly to the carbon adsorption 

system, the activated sludge plant was not monitored during this phase of 

the operation. The monitoring program for the carbon adsorption system was 

the same as that mentioned in Section 2.5.2, except for the toxicity testing. 

During the twelve-day operating period, only two samples were collected for 

bioassay testing. 

2.6 Analytical Methods 

BODS' COD, phenols, and oil and grease were determined accor­

ding to procedures specified in Standard Methods (APHA, 1971). Influent, 

effluent and mixed liquor suspended solids (MLSS) were performed using GF/A 

fibreg1ass filter papers. Total phosphorus, ammonia and TKN were analyzed 

by wet chemical co1ourimetric techniques according to methods specified by 

Technicon Instruments Corporation. PCP analysis was carried out using the 

procedure specified in the Analytical Methods Manual (1974). 

2.7 Bioassay Testing 

2.7.1 Fish 

Bioassays were conducted with juvenile rainbow trout (Salmo 

gairdneri) weighing an average of 2.7 g and having an average condition 

factor (100 x weight/length 3) of 1.4. The fish were obtained from 

Goossens Trout Farm, Otterville, Ontario, and held in the bioassay labora­

tory at the Wastewater Technology Centre for a minimum of four weeks before 

testing. During this time, the trout were maintained at 15 ± 1°C in de­

chlorinated Burlington municipal water under a l4-hour light, la-hour dark 

photoperiod and fed a daily ration of Silver Cup trout pellets equal to 3% 

of their body weight. Mortality in the holding tanks during this period 

was negligible. 



9 

2.7.2 Bioassays 

The acute lethality of Abitibi-Northern Wood Preservers Limited 

effluent was determined in accordance with the presently accepted 

Environmental Protection Service regulatory test method. Twenty-litre 

samples of biologically treated effluent, and 60-litre samples of bio­

logically treated effluent with activated carbon treatment were transported 

by air. Upon arrival at the Wastewater Technology Centre the samples were 

mixed, sampled for total Cu, total As, As+3, total Cr and PCP analysis, and 

the temperature adjusted to IS ± lOCo Bioassays were started within 

48 hours after sample collection. 

Routine monitoring bioassays were 96-hour static tests in which 

five rainbow trout were exposed to a single 100% effluent concentration. 

All tests were conducted at IS ± lOC and aerated with 6 cc air/L'min to 

maintain the dissolved oxygen above 7.0 mg/L. The samples were not pH 

adjusted. Effluent volume to fish weight ratio averaged 0.4 L/g.d for 